WATER RESEARCH COMMISSION RESEARCH REPORT TT800-19

APPENDIX 1
SITE RESEARCH REPORT



TABLE OF CONTENTS

TABLE OF CONTENTS ..ottt ettt ettt sttt ettt et sa e saeeneennes 2
LIST OF FIGURES ...ttt ettt ettt st b et bt et e bt bt et e sb st e e sbeententes 5
LIST OF TABLES ...ttt sttt a e bbbt ettt b et e s b e st e e sbeestenses 8
CHAPTER 1: ‘2 WASTEWATER TREATMENT PLANT .....ooiiiiiiniiieeeenetee e 10
L1 Process AeSCIIPLION .....coiuiirtiriirieeie ettt ettt ettt ettt st et et e e bt et e sbeesaeesatesateeabeenbeenneesaee s 10
1.2 DESIZN CAPACILY ..uveeutietieiieeiie ettt ettt te ettt et e et e bt e sbeesaeeeate st e eabe e bt e bt e sbteeatesabeeabeenbeesbeenseesaeean 14
1.3 Effluent standard reqUITEIMENES .......ccoueruiruieriiriieienieriteitenteee et st eeteste st esteste st estenbe st estensesasenaesaeens 14
[...]
shows an excellent performance regarding COD and TSS removal with 100% compliance in the research
period (Table 4). However, with respect to nitrate plus nitrite and orthophosphate,

requires optimization as the average compliance rates were only 18% and 29%

(0.2 mgP/€) considering only biological P removal is in place. The historical monthly average

concentrations in the final effluent from January 2015 to May 2016 is in Figure 6 and Figure 7.

16

the plant performance
respectively (Table 4).
Despite these non-compliances, the plant has a remarkably low average orthophosphate effluent quality



Table 4:  Average final effluent quality and plant compliance at ‘2 WWTP

COD 50 30 mg/l 100%
TSS 10 4.6 mg/l 100%
NH, 1.0 0.4 mgN/¢ 88%
NO; + NO, 6.0 7.6 mgN/( 18%
PO, 0.1 0.2 mgP/L 29%
Monthly average COD and TSS in final effluent
45
mCOD
uTSS
\@\b@@@\b@@@\b;\b@\@@\@\b\@
B‘b ((Qv @'b ?Q @’b* 5\30 3\) ?pg gQ)Q O° eo QQ:G B(b (<Qv @'b ?Q @’bﬁ
Figure 6: Monthly average COD and TSS in the final effluent at ‘2 WWTP
14 Monthly average N and P in final effluent 0.40
13 mmNH4 0'35
Aﬁ = NO3+NO2 I
= ] (=2
210 030 g
c 9 025§
S s g
S 7 0.20 &
£ EFPEE g
S 5 HV/NB 015 2
& 4 [ | ," Bl B S
ISV NE NN | oog
VI I B [N
; HEE n
0 Lol ol BN & 000
.{o.{o,{o,@ o 0 0 0 0 0 0 @:\@’@,@.\@,@
W& &“‘ S @Q N O T W

Figure 7: Monthly average ammonia, nitrate+nitrite and orthophosphate in the final effluent at ‘2 WWTP

1.5.3 Sludge treatment

1.5.3.1 Sludge characteristics

At 27 WWTP, PS is only extracted from one of three PSTs at Module 2. The remaining 6 PSTs (four on
Module 1 and two on Module 2) are operated as fermenters to increase the hydrolysis processes and

17



augment the quantity of VFAs which facilitates a more efficient biological P removal. Therefore, the
biological system is essentially operated based on an extended aeration configuration. Consequently, the
plant tends to have; a higher energy consumption, additional secondary sludge production, lower
stabilisation of the secondary sludge and a lower biological capacity compared to the original design.

Table 5 indicates the characteristics of the PS and WAS prior floatation and AD. As the plant’s analytical
programme does not monitor the PS nor WAS (before floatation), the indicated values are only an estimate.

Table 5: Characteristics of the primary and biological sludge at ‘2 WWTP

Flow (m?d) 100 2 800 250
Dry solids (%) 1.2 0.33 3.5
Sludge mass (kg/d) 1166 9211 8750

® Including the sludge in the backwash water from the rapid sand filters.

1.5.3.2  Sludge floatation

The floatation or thickening process is only applied to sludge wasted from the biological reactors and the
backwash water from the rapid sand filters. The thickening occurs in 4 DAF units. Historical performance
of the biological thickened sludge is presented in Figure 8. The dry solids content of the biological
thickened sludge is between 3.0% and 4.5% (w/v), however, per the experience of the plant operational
team it is extremely difficult to pump concentrations above 3.5%. Therefore, few of the analytical values
may be over measured. The organic fraction is about 75%. The average operational solid load is about
3.7 kg/m2.h, below the design sludge load (4.0 kg/m?2.h).

Monthly average on biological thickened sludge
100 5.0
90 A A 4.5
— 80 /\ / \ A~ —A—0 40
X
= 70 - 3.5 T
2 60 3.0y
o k=]
S 50 - 25=
£ 3
2 40 20 2
S 30 150
O 20 1.0
10 - 0.5
0 T T T T T T T T T T T T T T T T 0.0
(\,\('3 03\6 «'{"-’ J‘b 4{(" (\;\(’3 \;(’3 Q;f’ N \;{"’ 4;x"’ o'\b «\Q’ 056 q\‘b «\Q’ \\;\Q’
5@ QQ @’b ?Q @‘b 5\} §° YQ %QQ Oo eo 0@ B‘D Q@ @"b ?Q @'b
mm Organic fraction —e—Dry solids

Figure 8: Monthly average organic fraction and dry solids content in the biological thickened sludge at
‘72’ WWTP

1.5.3.3 Anaerobic sludge digestion

Primary and biological sludge are digested under mesophilic conditions in two ADs, pumped mixed and
heated. The ADs have been in operation since January 2016, however several issues occurred during the
commissioning of the gasholders and boilers, as well as with the licensing of the last units. These hurdles
have been creating critical challenges to the heating system, thus the digesters are being operated with

18



temperatures below the optimal temperature: 33°C to 37°C. The max temperature reached in the digesters
was approximately 30°C and only during a few weeks. Since the start-up, the digesters have been running
at ambient temperature (15°C to 30°C) at most times. At this range of temperatures, the anaerobic
stabilization of the sludge is slower and less efficient when compared with stable heated anaerobic
digesters.

From February 2016 to May 2016, the dry solids content in the digested sludge was stable and
approximately 2.5% (w/v) and the organic fraction was on average 68% (Figure 9). The average retention
time in the anaerobic digesters was approximately 40 days. Typically for digesters in mesophilic conditions
(35°C), the minimum recommended retention time is 20 days. If the AD occurs at ambient temperatures
around 20°C, it is recommended that there is at least 60 days of retention time for reasonably mixed
digesters. In fact, the destruction of VSS in the ADs was on average 32%, which appears reasonable
considering that 90% of the sludge has a biological origin. In theory, the destruction rate could be slightly
higher, varying from 34% to 37%, if the digestion temperature was about 35°C.

Digested sludge

71 2.65

70 L\ 2.60
S69 2.55
£ - 250 %
268 P
S 3
S o - 245 §
3)
= L o
% 2.40 5
G %@ 2.35

65 230

64 ‘ ‘ 2.25

Feb-16 Mar-16 Apr-16 May-16
mm Organic fraction -#-Dry solids

Figure 9: Monthly average organic fraction and dry solids content in the digested sludge at ‘2’ WWTP

1.5.3.4  Sludge dewatering

During the monitoring period (February to May 2016), only 4 out of 7 belt presses were in operation.
Typically, the belt presses have been running 8 hours per day and 7 days per week.

Per the few analytical results available, the average dry solids content in the sludge cake was approximately
13% (Figure 10) which is slightly lower than the typical range coming out of belt presses (15% to 18%).
The dewatering facility has only been in operation since January 2016, therefore, further optimisations
may be required to improve the dryness of the sludge cake.

On average these 4 belt presses have been running within the solids and hydraulic design loads capacities,
i.e. approximately 240 kgDS/h/belt press (design capacity is 714 kgDS/h/belt press) and approximately
9 m3/h/belt press (design capacity is 35 m3/h/belt press).

19



Dewatered sludge
16.0

14.0

12.0
10.0
8.0

Dry solids (%)

6.0
4.0
20

0.0
RS RS S RS

W W &
u Dry solids

Figure 10: Monthly average dry solids content in the dewatered sludge at ‘’Z” WWTP

1.5.4 Treatment of dewatering sludge return liquors

The filtrate from the belt presses is routed to two precipitation channels where hydrated lime, in a slurry
form, is dosed to promote the reduction of phosphate (through precipitation). Ammonia stripping is not
possible as the reaction tank doesn’t have an aeration system.

The recorded monthly average orthophosphate and ammonia concentrations in the dewatering return
liquors from February to September 2016, are indicated in Figure 11. The average concentrations were
approximately 323 mg NH,-N/€ and 269 mg PO,-P/{. The ratio of ammonia to orthophosphate in the
return liquors appears unbalanced with very high orthophosphate concentrations compared to ammonia. It
can be partly explained by the significant bio-P activity (high P content sludge), but the prepared mass
balance shows a different ratio then observed and there is no clear reason to justify it. The ammonia
concentration in the dewatering return flows is much lower than the ammonia concentration in the digested
sludge. As there are no active processes for the removal of ammonia in the sludge return liquors line the
most likely reason would be dilution. However, the dilution caused by the wash water pump is not
sufficient to justify the difference. Further investigations would be required to identify this observation.

After precipitation, the treated dewatering returns showed concentrations about 215 mg NH, N/ and
190 mg PO, P/L. The average removal efficiency of ammonia and orthophosphate has been poor and only
about 28% and 32% respectively (Figure 12). Moreover, it appears that most of the reduction in
orthophosphate and ammonia concentrations is due to dilution from the lime slurry dosed in the reaction
tank.

From January to September 2016, the lime dosage was about 30 kg Ca(OH),/h on average, corresponding
to 0.6 g Ca(OH),/L. The design dosing rate was 70 kg Ca(OH)»/h, corresponding to approximately
0.3 g Ca(OH),/t. Although there are pH meters installed in the precipitation tanks, the sensors are out of
service and therefore there is no indication if the optimum pH (£ 9.5) has been achieved. Considering the
low P removal efficiency, the lime dosage appears to be insufficient.

20



The lime dosing is causing a critical struvite formation which has been constantly blocking the return

liquors pumps and pipelines. Struvite formation has not been detected in any processes upstream of the
precipitation tanks.

Generally, the low efficiency of the current treatment facility for sludge return liquors indicates that the
existing solution requires further optimisation and/or replacement.

Average N and P concentrations in sludge return liquors

500

450

= NH4-N
= PO4-P

Concentration (mg/l)
X
o

—_ —_

o (o))

o o
| |

[é))
o
I

Dewatering returns Treated returns

Figure 11: Average ammonia and orthophosphate concentrations in the sludge return liquors at ‘2 WWTP

Average N and P eficiency removal of the sludge returns

treatment
100%

90%

80%

70%

60%

u NH4-N
50% |48% mPO4-P

40% -

Eficiency removal (%)

30% -

20% -

10% -

2%

Feb-16  Mar-16  Apr-16 May-16 Jun-16  Jul-16  Aug-16 Sep-16

0%

Figure 12: Average ammonia and orthophosphate efficiency removal in the SRL treatment facility at ‘2 WWTP

21



1.6 Impact of the sludge return liquors

1.6.1 Plant mass balance

A complete mass balance of the ‘Z° WWTP was prepared to understand and evaluate the magnitude of the
impacts of the sludge dewatering return liquors on the main treatment process addressed in the following
sections. The result of the plant mass balance elaborated with the average data available from January 2015
to September 2016 is provided in Table 6. Once the analytical data available did not cover all streams and
parameters, the following assumptions were required to complete the mass balance:

. Efficiency of COD removal in PSTs =30%

. Efficiency of TSS removal in PSTs =70%

. Efficiency of TKN removal in PSTs =9%

. Efficiency of TP removal in PSTs =11%

. COD in biological sludge: COD/MLVSS =14

. Organic fraction in primary sludge = 80%

. TP removed with the biological sludge: TP/MLSS =3%

. TKN removed with the biological sludge: TKN/MLSS =8%

. Waste activated sludge =5 100 mg/t
. Efficiency of solids capture in belt press =99%

. Wash water flow to clean the dewatering equipment =0.18 Mt/d
. Water for lime slurry make-up =0.075 Mt/d
. Back wash water for rapid sand filters = 1.0 Mt/

To confirm the assumptions above and improve the accuracy of the mass balance it would be recommended
to double-check the following parameters with an analytical programme during at least 3 days:

. Primary sludge:
o COD, TSS, TKN and TP.

o Fermenters effluent:
o pH, COD, TSS, TKN and TP.

° DAF units:
o TSS in, TSS returned and DS sludge.

. Digested sludge:
o COD, TKN, NHZ N, TP, PO,P and DS.

. Dewatering returns:
o COD, TKN, NHz N, TP, PO,P and TSS.

. Sludge cake (dewatered sludge):
o COD, TKN, NH4 N, TP, PO, P and DS.

° Outlet of reaction tank:
o COD, TKN, NH, N, TP, PO,P and TSS.

. Thickened sludge from return clarifiers/thickeners:
o COD, TKN, NHz N, TP, PO,P and DS.

. Return liquors after treatment:
o COD, TKN, NHz N, TP, PO,P and TSS.

22



The following flows should be also confirmed:

. Primary sludge to digestion.

. Biological thickened sludge to digestion.

. Daily wash water to the dewatering facility.

. Water for lime slurry make-up.

. Dilution water added to the sludge return liquors sump.
U] Return sludge liquors recycled to Module 2.

Table 6: Results of the mass balance at ‘2 WWTP

Water Raw Raw Raw Raw WW M2 & |Balanced primary|Balanced primary| Biological Biological Tertiary Final
streams | sewage | WwWM1 WW M2 Returns effluent M1 effluent M2 effluent M1 effluent M2 effluent M1 effluent
[Flow (Md) | 58.7 I 236 354 | 36.0 I 262 | 35.9 | 248 | 34.5 24.8 59.0
COD (kg/d) 17303 6960 10440 11220 7430 10098 736 1050 715 1764
TKN (kg/d) 1885 758 1138 1262 804 1225 196 23.8 15.7 39
NH4 (kg/d) 1435 577 866 988 586 954 79 9.4 6.5 16
NO3+NO2 (kg/d) 4.0 16 2.4 2.4 16 24 199 268 166 434
TP (kg/d) 217 87 131 240 103 232 7.0 14 1" 25
PO4 (kg/d) 101 40 61 169 41 163 20 78 6.6 14
TSS (kg/d) 7971 3206 4809 4839 3667 3673 146 180 115 295
COD (mg/l) 295 295 295 312 284 281 30 30 29 30
TKN (mgN/l) 32 32 32 35 31 34 0.8 0.7 0.6 0.7
NH4 (mgN/) 24 24 24 27 22 27 03 0.3 0.3 0.3
NO3+NO2 (mgN/l) 0.1 0.1 0.1 0.1 0.1 0.1 8.0 7.8 6.7 73
TP (mgP/l) 37 3.7 3.7 6.7 3.9 6.4 03 0.4 0.4 0.4
PO4 (mgP/l) 17 17 17 47 16 45 0.1 0.2 03 02
TSS (mg/l) 136 136 136 135 140 102 59 5.2 4.6 5.0
Sludge Primary Filters Biological sludge |Primary thick d Biol | Dig d Thickened Sludge to Sludge
streams sludge backwash & backwash sludge thickened sludge sludge sludge returns dewatering cake
Flow (Mi/d) 0.10 1.00 | 2.80 | 0.05 [ 0.25 | 0.30 | 0.002 | 0.30 0.06
COD (kg/d) 1122 31 9686 1107 9216 7170 43 7213 7108
TKN (kg/d) 38 3.9 734 36 734 7 18 788 646
NH4 (kg/d) 34 15 1 33 0.9 199 14 214 77
NO3+NO2 (kg/d) 0.0 33 0.0 0.0 0.0 0.0 0.0 0.0 0.0
TP (kg/d) 838 1.0 302 85 286 295 7 302 185
PO4 (kg/d) 6.2 0.3 0 6.0 0 265 5 271 157
TSS (kg/d) 1166 31 9211 1160 8750 7491 45 7536 7461
COD (mg/l) 11543 31 3459 22774 36863 24014 22658 24005 122887
TKN (mgN/l) 390 39 262 744 2937 2580 9298 2623 11170
NH4 (mgN/l) 351 15 0 674 3.4 668 7394 71 1332
NO3+NO2 (mgN/l) 0.0 333 0.0 0.0 0.0 0.0 0.0 0.0 0.0
TP (mgP/l) 91 1.0 108 175 1145 987 3594 1004 3205
PO4 (mgP/l) 64 0.3 0 123 0 888 2766 900 2714
TSS (mg/l) 12000 31 3289 23865 35000 25088 23800 25079 129083
Sludge return Fermented DAF Dewatering Treated

liquors streams effluent returns returns returns

[Flow (Mi/d) [ 0.05 2.55 0.42 [ 057 |

COD (kg/d) 15 471 823 780

TKN (kg/d) 17 45.6 143 125

NH4 (kg/d) 1.3 8.8 137 122

NO3+NO2 (kg/d) 0.0 0.0 0.0 0.0

TP (kg/d) 0.3 16 116 110

PO4 (kg/d) 0.2 0.4 114 108

TSS (kg/d) 7 461 75 30

COD (mg/l) 312 185 1948 1367

TKN (mgN/) 35 17.9 337 219

NH4 (mgN/l) 27 3.4 323 215

NO3+NO2 (mgN/l) 0.1 0.0 0.0 0.0

TP (mgP/l) 6.7 6 275 192

PO4 (mgP/l) 4.7 0.2 269 190

TSS (mg/l) 135 181 178 53

1.6.2 Influent characteristics

The dewatering sludge return liquors, after chemical treatment, are combined with the raw sewage and

both feed Module 2 at downstream of the inlet works. Since the anaerobic digesters have been in operation

(from January 2016) and as indicated in Table 7 the current influent load of Module 2 increased due to the

recirculation of the sludge return liquors. For example, the TKN load increased by approximately 11% and

the PO, P load increased by approximately 179% (Table 7). The phosphorous load returned from the sludge

23




liquors appears to be extremely high and outside of the typical range for sludge liquors (5% to 30%) and
therefore it should be further investigated.

None of the two modules were designed considering the additional loads returned from the sludge liquors.
However, the plant is currently under loaded compared to the design capacity, it should be noted that the
denitrification capacity is not sufficient to comply with the nitrate effluent quality required. In the future,
should the plant reach its design capacity, the operation of Module 2 may be even more impacted.

Table 7: Impact of dewatering return liquors in the influent characteristics at ‘2’ WWTP

Flow (Mt/d) 58.7 0.57 36.0 1.6% 1.0% 0.5% — 1.0%